



- insulinoma: a national UK survey. *Postgrad Med* 1997; 73:640–641.
18. **Seltzer HS.** Drug-induced hypoglycemia: a review of 1418 cases. *Endocrinol Metab Clin North Am* 1989; 18:163–183.
 19. **Marri G, Cozzolino G, Palumbo R.** Glucagon in sulfonyl-urea hypoglycemia? *Lancet* 1968; 1:303–304.
 20. **de Herder WW, Lamberts SW.** Somatostatin and somatostatin analogues: diagnostic and therapeutic uses. *Curr Opin Oncol* 2002; 14:53–57.
 21. **Ovalle F, Bell DSH.** Differing effects of thiazolidinediones on LDL and HDL subfraction of Lp(a). *Diabetes* 2001; 50(suppl 2):A453–A454, A461–A463.
 22. **Chu NV, Kim DD, Kong APS, et al.** Differential effects of metformin and troglitazone on cardiovascular risk factors in patients with type 2 diabetes mellitus [abstract]. *Diabetes* 2000; 49(suppl 1):A101.
 23. **Mehnert H.** Metformin, the rebirth of a biguanide: mechanism of action and place in the prevention and treatment of insulin resistance. *Exp Clin Endocrinol Diabetes* 2001; 109(suppl 2):S259–S264.
 24. **Blickle JF.** Pharmacologic treatment of postprandial hyperglycemia. *Diabetes Metab* 2000; 26(suppl 2):20–24.
 25. **Hanif W, Kumar S.** Nateglenide: a new rapid-acting insulinotropic agent. *Expert Opin Pharmacother* 2001; 2:1027–1031.
- ADDRESS:** Mario Skugor, MD, Department of Endocrinology, Diabetes, and Metabolism, A53, The Cleveland Clinic Foundation, 9500 Euclid Avenue, Cleveland, OH 44195; e-mail skugorm@ccf.org.

CORRECTION

Acne vulgaris: Spironolactone dosage error

(AUGUST 2003)

“Acne vulgaris: One treatment does not fit all” by Drs. Sharon J. Longshore and Kimberly Hollandsworth (*Cleve Clin J Med* 2003; 70:670–680) contained a typographic error. In **TABLE 3** the dosage of spironolactone is incorrectly listed as 500 mg daily for 2–4 weeks. It should be 50 mg. The corrected table appears here. The editors apologize for this error, and we thank reader James H. Dernberg, MD, of Tyler, Texas, for pointing it out.

TABLE 3

Systemic acne treatments

Oral antibiotics

Erythromycin 333–500 mg three or four times a day
Tetracycline 500 mg twice a day
Minocycline 50–100 mg daily or twice a day
Doxycycline 50–100 mg daily or twice a day

Antiandrogens

Oral contraceptives*
Norgestimate/ethinyl estradiol (Ortho Tri-Cyclen)
Drospirenone/ethinyl estradiol (Yasmin)
Spironolactone 50 mg daily for 2–4 weeks,
then 100 mg daily if tolerated

Retinoid

Isotretinoin 0.5–2 mg/kg/day for 4–6 months
(most common 1 mg/kg/day)

*Ortho Tri-Cyclen is FDA-approved for treating acne vulgaris; other low-dose combination oral contraceptives with estrogen dominance are also effective